
Introduction
 to Wastewater

Week 1





Section 1 

Section 2 

Section 3 

Section 4 

Section 5 

Section 6 

Section 7 

Section 8 

Section 9 

Section 10 

Section  11 

Section 12 

Section 13

Introduction to Wastewater Treatment 

Preliminary Treatment 

Flow Measurement 

Activated Sludge Systems 

Fixed Film Systems 

Sedimentation and Floatation 

Ponds and Lagoons 

Nitrogen Removal

Phosphorous Removal

Disinfection 

Effluent Disposal 

References & Need to Know

Answers 

Handouts

Notes 

Introduction to Wastewater Treatment 

Table of Contents

Section 14 

Section 13

11

Page 5 

Page 41

Page 93

Page 127

Page 225

Page 286

Page 339

Page 389

Page 415

Page 437

Page 501
[...]
Sedimentation and Flotation

Dissolved Air Flotation

• Type of sludge: heavier primary sludges harder to treat

• Age of feed sludge: older sludges float more readily

• Solids loading: 10‐24 lbs/day/ft2

• Hydraulic loading: 0.5‐1.5 gpm/ft2

• Air to solids ratio: 0.01‐0.10 lb/lb

• Recycle rate: 100‐200%

• Blanket depth: decreasing scraper speed concentrates sludge

Factors Affecting DAFs

310



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

•The mechanisms for clarifier solids removal include:
• Mechanical transport

• Continuous flight (chain and flight)

• Traveling bridge

• Siphon removal

• Suction removal

Clarifier Solids Removal

Mechanical Solids Removal

311



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

• Rectangular Basins – motor drives chain that pulls flight 
across basin floor, sweeps sludge to end of basin

Chain and Flight

• Moving bridge scrapes sludge to drain, skims scum

Traveling Bridge

Traveling Bridge

Traveling Bridge Effluent 
StructureInfluent 

Structure

RAS

RAS

312



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Floating Bridge Siphon Collector

• Uses suction pipes 
or submersible 
pump to withdraw 
sludge from basin

• Basin does not have 
to be taken out of 
service to clean

• Scrapers slant downward to center of basin

• Basin does not have to be taken out of service to clean

Circular or Square Basins

313



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Solids Removal by Suction 

Drive 
Cage

Bridge

Suction 
Header

Truss 
RodSludge 

Manifold

Sludge 
Pipe

Sludge 
Box

Influent

• Collected scum should be processed with the waste and 
primary sludges

Scum

314



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Scum Skimmer

Scum Skimmer

315



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Scum Removal for Traveling Bridge

Traveling Bridge

Scum Beach 
and Trough

Effluent Weir

• Clarifier monitoring and control systems 
include sludge blanket monitoring and 
drive mechanism torque control.

• The continuous data being provided by 
these systems are very useful for 
process control.

Clarifier Monitoring

316



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

• Sludge blanket levels

• Suspended solids concentration in clarifier 
effluent

• Control of return sludge flows

• Turbidity in clarifier effluent

• DO levels in clarifier effluent

• pH

Clarifier Monitoring

Monitoring the Process

• Primary clarifier: Imhoff cone

• Secondary clarifier: Settleometer; 
centrifuge spins

• Turbidity test also

• Visually checking for floc carry‐over

• Visual check of how far floc 
particles are visible from inlet

317



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Manual Measurement of Sludge Blanket Depth

Sonic Measurement of Sludge Blanket Depth

Signal Sender and 
Receiver

Sludge Blanket

Sound waves are 
reflected from 
higher density 
sludge blanket

318



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Flow Management

• Activated sludge system 
components are sized for a 
specific design flow.

• Clarifiers can become 
overloaded

Clarifier “Washout”
Normal Clarifier Clarifier “Washing Out”

NPDES definition:
For domestic wastewater plants only, a "washout" shall be defined as loss of Mixed 
Liquor Suspended Solids (MLSS) of 30.00% or more. This refers to the MLSS in the 
aeration basin(s) only. This does not include MLSS decreases due to solids wasting to the 
sludge disposal system. A washout can be caused by improper operation or from peak 
flows due to inflow and infiltration.

319



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Peak Flows

• Operators need to minimize the 
impacts of peak flows on plant 
performance.

Operators must use:
–Past history;

•“March snow melts”
•“August thunderstorms”

–Weather forecasts
•“Hurricane Henry to hit”

to help them predict when high flows may occur.

Flow Management

320



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

•High flows can be managed by using:
1. Flow‐equalization basins
2. Storage lagoons
3. Alternate process modes such as contact 

stabilization or step feed.

Flow Management

Flow Management

Influent
= 

1850 gpm

To the 
primary 
clarifier 
and the 

activated 
sludge 
processDesign flow is 1980 gpm

321



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Flow Management

Influent
= 

2380 gpm

To the 
primary 
clarifier 
and the 

activated 
sludge 
processDesign flow is 1980 gpm

Flow Management

Influent
= 

1715 gpm

To the 
primary 
clarifier 
and the 

activated 
sludge 
processDesign flow is 1980 gpm

322



TDEC‐ Fleming Training Center Section 6

Sedimentation and Flotation

Flow Management

• Some plants have 
storage lagoons for 
wet weather flows.

• Stored wastewater 
is pumped to the 
head of the plant 
when flow rates 
decrease.

This Photo by Unknown Author is licensed under CC BY‐NC

323



324



Sedimentation and Flotation Vocabulary 

1. The particles that settle to the floor of a clarifier are called _________________________. 

2. ___________________________ is the term used to describe the clouds of billowing sludge that 

occur throughout secondary clarifiers when the sludge does not settle properly. 

3. Sludge in primary clarifiers must be removed at regular intervals to prevent the sludge from 

turning _________________.  

4. _____________________________ is the gathering together of fine particles after coagulation 

to form larger particles by a process of gentle mixing. This clumping together makes it easier to 

separate the solids from the wastewater by settling, skimming, draining, or filtering. 

5. Large clumps of sludge floating to the surface of the water in a primary clarifier would indicate 

____________________________________ is occurring due to anaerobic decomposition. 

6. A chemical that causes very fine particles to clump or floc together into larger particles is a 

________________________. This makes it easier to separate the solids from the liquids by 

settling, skimming, draining, or filtering. They can be used as part of the flotation process. 

7. The clarifier that follows other types of treatment, usually a biological reactor, is the 

________________________________. Its main function is to remove the additional solids that 

were converted to settleable form in the treatment processes that followed the primary 

clarifier. 

8. ____________________________ is a condition that occurs in tanks or basins when the velocity 

of water flow is greater in some sections than in others. This is an undesirable situation since it 

may result in shorter contact time, detention times, reaction times, or settling rates. 

9. Simply put, ________________________________ is defined as the hydraulic loading across the 

surface of your settling tank. 

10. __________________________are very small, finely divided solids that do not dissolve and 

remain dispersed in a liquid for a long time due to their small size and electrical charge. DAF 

systems are designed to remove these particulates from wastewater. 

11. _________________________________refers to the amount of solids removed daily by a 

clarifier for each square foot (ft2) of clarifier liquid surface area. 

12. Wastewater must remain in a clarifier long enough to allow sufficient time for particles to settle 

out. On average, the __________________________ is 2‐3 hours for a settling tank. 

13. Scraper boards made from rot‐resistant wood or plastic that are used to collect and move 

settled sludge or floating scum are called _____________________________. 

325



14. The anoxic process of nitrite or nitrate ions being reduced to nitrogen gas and producing 

nitrogen bubbles is called _______________________________. This condition can lead to 

rising sludge in secondary clarifiers, due to nitrogen bubbles attaching to the biological floc and 

floating the floc to the surface. 

15. A ______________________is a wall or obstruction used to control flow from settling tanks and 

clarifiers to ensure a uniform flow rate and avoid short‐circuiting. 

16. Defined as the number of gallons of wastewater that flow over one lineal foot of weir per day, 

the ____________________________________ is generally lower in secondary clarifiers than in 

primary clarifiers. 

17. The first clarifier in the plant that comes immediately after preliminary treatment (bar screen, 

comminutor, or grit channel) is the ___________________________________. Its main function 

is to remove settleable and floatable solids. 

18. Sedimentation tank effluent troughs consisting of overflow weir plates are called 

________________________. 

19. The  _____________________________ is a calculation that indicates the tendency of activated 

sludge solids to thicken or become concentrated during the sedimentation/thickening process. 

20. The _____________________________ process involves pumping air into wastewater to cause 

the suspended solids to adhere to bubbles and float to the surface, where they can be skimmed 

off. 

21. The slime that is washed off the filter media in a trickling filter, which is generally quite high in 

BOD, is called ___________________________. 

 

Word Bank:  

Short circuiting  

Bulking 

Launders 

Coagulant 

Flotation 

Flocculation 

Denitrification 

Sludge Volume Index (SVI) 

Colloids 

Secondary clarifier 

Sludge 

Weir 

Sloughings 

Surface loading rate 

Flights 

Primary clarifier 

Septic 

Weir overflow rate 

Solids loading rate 

Sludge gasification 

Detention time (aka 

Retention Time) 

326



 

January 2016 5-1 Design Criteria Ch. 5 

 

CHAPTER 5 

 

Clarifiers 
 

5.1 General Criteria 

 

 5.1.1 Purpose 

 5.1.2 Number of Units 

 5.1.3 Arrangements 

 5.1.4 Tank Configurations 

 5.1.5 Flow Distribution 

 

5.2 Design Loading 

 

 5.2.1 Primary Clarifiers 

 5.2.2 Intermediate Clarifiers 

 5.2.3 Final Clarifiers 

 5.2.4 Weir Loading Rates 

 5.2.5 Depth/Detention Time 

 

5.3 Design Details 

 

 5.3.1 Inlets 

 5.3.2 Submerged Surfaces 

 5.3.3 Weir Troughs 

 5.3.4 Freeboard 

 

5.4 Sludge and Scum Removal 

 

 5.4.1 Scum Removal 

 5.4.2 Sludge Removal 

 5.4.3 Sludge Removal Piping 

 5.4.4 Sludge Removal Control 

 5.4.5 Sludge Hopper 

 

5.5 Protective and Service Facilities 

 

 5.5.1 Operator Protection 

 5.5.2 Mechanical Maintenance Access 

 5.5.3 Electrical Fixtures and Controls 

 

327



 

January 2016 5-2 Design Criteria Ch. 5 

5.6 Operability, Flexibility, and Reliability 

 

 5.6.1 Scum Removal 

 5.6.2 Overflow Weirs 

 5.6.3 Unit Dewatering 

 5.6.4 Hydraulics 

 5.6.5 Sludge Removal 

 5.6.6 Other Design Considerations 

 

 

328



 

January 2016 5-3 Design Criteria Ch. 5 

CLARIFIERS 

 

 

5.1 General Criteria 

 

5.1.1 Purpose 

 

Clarifiers (sedimentation basins, settling tanks) are designed to perform three (3) 

functions in a treatment scheme: 

 

A. Remove solids from liquids by sedimentation 

B. Remove scum from liquid by flotation 

C. Thicken solids for removal and further treatment 

 

Specific application of clarifier functions will be dependent upon the treatment 

process employed.  This chapter does not attempt to set criteria for all types of 

clarifiers.  If a unique clarifier is proposed, the design engineer shall submit 

operational and design data justifying its use. 

 

5.1.2 Number of Units 

 

Multiple units capable of independent operation shall be provided in all facilities 

where design flows exceed 250,000 gallons per day.  Otherwise, the number of 

units required shall satisfy reliability requirements (see Section 1.3.11). Facilities 

not having multiple units shall include other methods to assure adequate 

operability and flexibility of treatment. 

 

5.1.3 Arrangements 

 

Clarifiers shall be arranged for greatest operating and maintenance convenience, 

flexibility, economy, continuity of maximum effluent quality, and ease of 

installation of future units. 

 

5.1.4 Tank Configurations 

 

Consideration should be given to the probable flow pattern in the selection of tank 

size and shape and inlet and outlet type and location. 

 

5.1.5 Flow Distribution 

 

Effective flow measuring devices and control appurtenances (i.e., valves, gates, 

splitter boxes, etc.) shall be provided to permit proper proportion of flow to each 

unit (see Section 13.2.1). 

 

329



 

January 2016 5-4 Design Criteria Ch. 5 

5.2 Design Loading 

 

5.2.1 Primary Clarifiers 

 

Primary clarifier designs are primarily based upon surface overflow rate. The 

following criteria are recommended for design: 

 

Hydraulic Loading Rate  Surface Overflow Rate 

 

Average Design Flow   800-1200 gpd/sq. ft. 

Peak Design Flow   2000-3000 gpd/sq. ft. 

 

If  WAS is returned to the primary then 

 

Hydraulic Loading Rate  Surface Overflow Rate 

 

Average Design Flow   600-800 gpd/sq. ft. 

Peak Design Flow   1200-1500 gpd/sq. ft. 

 

Primary clarifier sizing shall be calculated for both flow conditions and the larger 

surface area derived shall be utilized.  A properly designed primary clarifier 

should remove 30 to 35% of the influent BOD. However, anticipated BOD 

removal for wastewater containing high quantities of industrial wastewater should 

be determined by laboratory tests and considerations of the quantity and 

characteristics of the wastes. 

 

5.2.2 Intermediate Clarifiers 

 

Surface overflow rates for intermediate clarifiers should be based upon the 

following criteria: 

 

Maximum 

Hydraulic Loading Rate  Surface Overflow Rate 

 

Average Design Flow      1000 gpd/sq. ft. 

Peak Design Flow      2500 gpd/sq. ft. 

 

5.2.3 Final Clarifiers 

 

Final clarifier designs shall be based upon the type of secondary treatment 

application used.  Surface overflow and solids loading rates shall be the general 

basis for clarifier designs.  Pilot studies of biological treatment is recommended 

when unusual wastewater characteristics are evident or when the proposed 

loading exceeds those noted in this section. 

 

330



 

January 2016 5-5 Design Criteria Ch. 5 

Table 5-1 depicts the criteria established for final clarifier surface overflow and 

solids loading rates.  In activated sludge systems, the surface overflow rate for 

final clarifiers should be based on influent wastewater flows and not include 

return activated sludge flows (RAS). Solids loading rate criteria assume sludge 

recycle is 100% of the average design flow and the design mixed  liquor 

suspended solids (MLSS) concentration. 

 

TABLE 5-1 

FINAL CLARIFIER DESIGN PARAMETERS 

 

 Maximum Surface  

Overflow Rate 

gpd/sq.ft. 

Solids Loading Rate 

lbm/day-sq.ft. 

   

Type of 

Process 

Average 

Design Flow 

Peak Design 

Flow 

Average 

Design Flow 

Peak Design 

Flow 

Trickling Filter 600 1200 25 40 

Activated 

Sludge 

800 

(600 for plants 

less than 1 

MGD) 

1200 30 50 

Extended 

Aeration 

400 1000 25 35 

Nitrification 400 800 25 35 

Pure Oxygen 700 1200 25 40 

  

 

5.2.4 Weir Loading Rates  

 

Weir loadings should not exceed 15,000 gallons per day per linear feet (gpd/li ft). 

 

5.2.5 Depth/Detention Time 

 

The sidewater depth (SWD) for clarifier designs associated with design surface 

overflow rates should dictate the hydraulic detention time of the clarifier.  For 

design purposes, the following criteria in Table 5-2 are established specific to 

clarifier application: 

 

 

 

 

 

 

 

  

331



 

January 2016 5-6 Design Criteria Ch. 5 

 

TABLE 5-2 

CLARIFIER DEPTH 

 

Type of Process Diameter [ft] Minimum Sidewater Depth [ft] 

   

*Primary - 8 

Trickling Filter - 10 

**Activated Sludge Less than 40 11 

 40-70 12 

 71-100 13 

 101-140 14 

 Over 140 15 